
 
 
 
 
 
 

Appendix A – Archaeological and Cultural Heritage 
Screening Checklists 

  



                              

       

              

                 

    

  

    

    

      

  

   

   

             

 

                         
          

     

            

        

                 
        

    

    

                      
       

              

    

                  
               

 

        

              

               

         

Ministry  of  Tourism,   Criteria  for  Evaluating  
Culture  and  Sport  

Programs  &  Services  Branch  Archaeological  Potential  
401  Bay  Street,  Suite  1700  A  Checklist  for  the  Non-Specialist 
Toronto  ON   M7A  0A7 
[...]
5.1 Approach and Assumptions............................................................................................ 19 

5.2 Unit Process Review ....................................................................................................... 19 

5.2.1 Screening and Grit Removal ................................................................................. 19 

5.2.2 Bioreactors............................................................................................................ 19 

5.2.3 Oxygenation.......................................................................................................... 21 

5.2.4 Return Activated Sludge Pumping........................................................................ 22 

5.2.5 Secondary Clarifiers .............................................................................................. 22 

5.2.6 Tertiary Filters....................................................................................................... 24 

5.2.7 UV Disinfection ..................................................................................................... 24 

5.2.8 Sludge Digestion and Storage............................................................................... 25 

5.3 Hydraulic Evaluation ....................................................................................................... 25 

BLUE SKY Energy Engineering & Consulting Inc. www.bskyeng.com 

www.bskyeng.com


 

 

 
 

        

        

    

     

         

    

    

 

 

           
     

              

             

              

              

            

            

             

            

       

       

 

 

        

          

             

         

             

         

      

        

        

        

         
     

        

        

       

Capacity Assessment – Lucan WWTP Page ii 

5.4 Capacity Assessment Summary ...................................................................................... 26 

6. Summary and Conclusions.................................................................................................... 30 

6.1 Historical Review and Flow and Loading Projections ..................................................... 30 

6.2 Capacity Assessment ...................................................................................................... 31 

7. References ............................................................................................................................ 34 

List of Figures 

Figure 3.1 – Comparison of Recorded Monthly Average WWTP Influent and Effluent Flows (Jan 
2017 – Dec 2020)........................................................................................................... 6 

Figure 3.2 – Raw Influent Monthly Average BOD5 (Jan 2017 – Dec 2020) ...................................... 9 

Figure 3.5 – Raw Influent Monthly Average TP (Jan 2017 – Dec 2020)......................................... 11 

Figure 3.6 – Final Effluent Monthly Average cBOD5 (Jan 2017 – Dec 2020).................................. 12 

Figure 3.3 – Raw Influent Monthly Average TSS (Jan 2017 – Dec 2020) ....................................... 10 

Figure 3.4 – Raw Influent Monthly Average TKN (Jan 2017 – Dec 2020) ...................................... 10 

Figure 3.7 – Final Effluent Monthly Average TSS (Jan 2017 – Dec 2020) ...................................... 13 

Figure 3.8 – Final Effluent Monthly Average TAN (Jan 2017 – Dec 2020) ..................................... 13 

Figure 3.9 – Final Effluent Monthly Average TP (Jan 2017 – Dec 2020) ........................................ 14 

Figure 5.1 – Lucan WWTP Capacity Assessment Summary ........................................................... 28 

Figure 6.1 – Lucan WWTP Capacity Assessment Summary ........................................................... 33 

List of Tables 

Table 2.1 – Unit Process Summary – Lucan WWTP ......................................................................... 3 

Table 3.1 – Historical Raw Wastewater Flows (Jan 2017 – December 2020).................................. 7 

Table 3.3 – Historical Per Capita Raw Wastewater Loadings (Jan 2017 – Dec 2020)...................... 8 

Table 4.5 – Projected Flows and Loadings to the Lucan WWTP Operating the Rated ADF Capacity 

Table 2.2 – Current Effluent Objectives and Limits (ECA No. 7008-B7CJWY).................................. 5 

Table 3.2 –Raw Wastewater Quality (Jan 2017 – Dec 2020) ........................................................... 8 

Table 3.4 – Final Effluent Quality (Jan 2017 – Dec 2020) .............................................................. 11 

Table 4.1 – Projected Maximum Day Flow .................................................................................... 16 

Table 4.2 – Projected Peak Instantaneous Flow ............................................................................ 16 

Table 4.3 – Projected Raw Wastewater Loadings.......................................................................... 17 

Table 4.4 – Projected Internal Recycle Stream Flows and Characteristics .................................... 17 

of 1,700 m3/d .............................................................................................................. 18 

Table 5.1 – Historical Bioreactor Operating Conditions ................................................................ 20 

Table 5.2 – Estimated Bioreactor Capacity for Alternative Operating Modes .............................. 21 

Table 5.3 – Estimated Historical Secondary Clarifier Operating Conditions.................................. 23 

BLUE SKY Energy Engineering & Consulting Inc. www.bskyeng.com 

www.bskyeng.com


 

 

 
 

        

        

        

         
     

        

 

 

   

          
      

  

 

 

Capacity Assessment – Lucan WWTP Page iii 

Table 5.4 – Lucan WWTP Unit Process Capacity Summary ........................................................... 27 

Table 6.1 – Projected Flows and Loadings to the Lucan WWTP Operating at the Rated ADF 
Capacity of 1,700 m3/d................................................................................................ 31 

Table 6.2 – Lucan WWTP Unit Process Capacity Summary ........................................................... 32 

Appendices 

Appendix A – ECA No. 7008-B7CJWY 

Appendix B – Memorandum Dated October 13, 2020 – Lucan WWTP – Notes from Site Visit to 
Review Current Operation and Configuration and Identify Potential Mitigation 
Measures 

BLUE SKY Energy Engineering & Consulting Inc. www.bskyeng.com 

www.bskyeng.com


 

 

 
 

        

        

  

 

        

         

         

         

       

        

     

        

       

          

    

     

           

       

    

 

      

         

  

          

        

  

             

Capacity Assessment – Lucan WWTP Page 1 

1. Introduction 

1.1 Background 

The Lucan Wastewater Treatment Plant (WWTP) is a tertiary treatment facility that is owned by 

the Township of Lucan Biddulph, operated by the Ontario Clean Water Agency (OCWA) which 

services the community of Lucan, Ontario. The Lucan WWTP was re-rated from an average day 

flow (ADF) capacity of 1,100 m3/d to 1,700 m3/d around 2012, however since that time the facility 

has experienced operational performance issues that may impact available treatment capacity. In 

addition, B. M. Ross and Associates Limited (BM Ross) is currently completing a Class 

Environmental Assessment (Class EA) study to determine the most cost effective and 

environmentally sustainable option to increase wastewater servicing for the community of Lucan. 

Therefore, an accurate understanding of the current capacity of the Lucan WWTP, along with 

identification of any capacity limiting processes, is needed in order to develop options to upgrade 

and expand the facility. 

BM Ross has retained Blue Sky Energy Engineering & Consulting Inc. (Blue Sky EEC) to undertake 

an historical review and desktop capacity assessment of the Lucan WWTP with the goal of 

determining the available treatment capacity in terms of both flow and equivalent organic 

loadings that can be serviced. 

1.2 Objectives 

The specific objectives of this investigation are to: 

• Review the existing operation and performance of the Lucan WWTP and each of its individual 

unit processes; 

• Develop a design basis for determining the service capacity of the Lucan WWTP; 

• Conduct a desktop capacity assessment of individual unit processes using typical design 

guidelines and standards; and 

• Identify the flow and organic loading capacities that can be serviced by the Lucan WWTP. 

BLUE SKY Energy Engineering & Consulting Inc. www.bskyeng.com 

www.bskyeng.com


 

 

 
 

        

        

  

   

        

       

       

        

          

       

       

    

      

          

         

 

         

         

         

      

      

       

    

           

          

      

       

       

           

       

     

        

        

  

Capacity Assessment – Lucan WWTP Page 2 

2. Description of the Lucan WWTP 

2.1 Existing Treatment Process 

The Lucan WWTP is a tertiary treatment facility with a rated capacity of 1,700 m3/d, that operates 

under Environmental Compliance Approval (ECA) No. 7008-B7CJWY, dated February 11, 2019. 

Wastewater is pumped to the Lucan WWTP from the Chestnut Street Sewage Pumping Station 

(SPS). A two-celled facultative sewage lagoon, located at 6207 Fallon Drive, is available for storage 

of raw wastewater during high flow events. The ECA for the WWTP, which includes approval for 

the SPS and storage lagoon, is included in Appendix A. 

The liquid treatment train consists of preliminary treatment (screening and grit removal), 

secondary treatment (bioreactors and secondary clarifiers), tertiary treatment (rotating disk 

filtration), disinfection (via UV irradiation), with effluent discharge to the Heenan Drain, ultimately 

discharging into Little Ausable River. Waste activated sludge (WAS) is directed to a two-stage 

aerobic digestion system. A summary of the design of the major unit processes is provided in Table 

2.1. 

Wastewater is conveyed to the Lucan WWTP via one force main from the Chestnut Street SPS. A 

separate force main from the SPS is available to divert flow to the lagoon. The WWTP influent 

force main discharges into the inlet channel, where the wastewater then flows by gravity through 

the Lucan WWTP’s liquid treatment train. 

The raw wastewater undergoes screening and is then directed to the vortex grit system for grit 

removal. A manually operated bypass around the vortex separator is available, however there is 

no means available to bypass the screen system. 

The screened and degritted wastewater then flows to the two bioreactors that operate in parallel. 

Return activated sludge (RAS) is returned to the head of each bioreactor via a splitter box. Internal 

recycle flows (filter backwash, digester supernatant) are discharged to an onsite SPS which 

discharges to the RAS splitter box, upstream of the bioreactors. The mixed liquor from the 

bioreactors then flows to two rectangular secondary clarifiers, where the biomass settles via 

gravity and clarified effluent is discharged to the filter inlet channel. Alum is dosed at the 

bioreactor effluent (upstream of the secondary clarifiers), as well as to the secondary effluent in 

the secondary clarifier effluent channel (upstream of the tertiary filters). 

Two rotating disk filters provide tertiary filtration of the secondary effluent. Filter backwash is 

produced during backwash and is directed to the onsite SPS prior to being pumped to the RAS 

splitter box. 

BLUE SKY Energy Engineering & Consulting Inc. www.bskyeng.com 

www.bskyeng.com


 

 

 
 

        

        

         

  

 

  

      

      

      

      

           

            

      

            

      

           

            

            

 

 

      

  

    

 

 

   

  

 

 

 

 

 

 

       

 
 

 

     

     

 

 

  

 

     

     

 

  

  

 

      

      

      

      

      

      

 

 

 

      

  

  

 

  

      

      

 

  

  

 

      

      

       

      

      

 

 

 

   

  

  

   

      

      

      

 

 

   

   

Capacity Assessment – Lucan WWTP Page 3 

Table 2.1 – Unit Process Summary – Lucan WWTP 

Unit Process Design Values 

Raw Sewage Pumping 

Chestnut Street SPS 

Wet Well Dimensions 

Volume 

Number of Pumps 

Flows to WWTP 

Force Main Diameter 

Pump Capacity (each) 

Firm Pump Capacity (existing configuration) 

Flows to Lagoon 

Force Main Diameter 

Pump Capacity (each) 

Firm Pump Capacity (existing configuration) 

7.6 m x 3.0 m x 8.3 m 
3189 m

5 (one jockey pump, two duty, two stand-by) 

200 mm 

One pump at 15 L/s (1,296 m3/d) 

Two pumps at 41 L/s (3,542 m3/d) equipped with VFDs 

41 L/s (3,542 m3/d) 

300 mm 

Two pumps at 168 L/s (14,515 m3/d) 

168 L/s (14,515 m3/d) 

Storage Lagoon 

Storage Lagoon Approximate Volume (total) 37,000 m3 

Screening 

Type and Number 

Peak Capacity 

1 mechanical, 20 mm openings 

3,600 m3/d 

Grit Removal 

Type and Number 

Peak Capacity 

1 vortex grit separator 

3,600 m3/d 

Aeration Tanks 

Type 

Number 

Dimensions (each) 

Liquid Volume (each) 

Liquid Volume (total) 

Diffuser Type 

Rectangular, complete mix 

2 

16 m x 8 m x 5 m SWD 

550 m3 

1,100 m3 

Fine Bubble Aeration 

Oxygenation 

Number of Blowers 

Capacity (each) 

3 (for bioreactors and sludge digestion / storage) 

2,844 m3/h 

Secondary Clarifiers 

Type 

Number 

Dimensions (each) 

Surface Area (each) 

Surface Area (total) 

Rectangular 

2 

4 m x 21.5 m x 4.3 m SWD 

86 m2 

2172 m

Return / Waste Activated Sludge Pumping 

Number 3 (2 duty, 1 standby), each equipped with VFDs 

Capacity (each) 15.2 L/s (1,313 m3/d) 

Firm Capacity 30.4 L/s (2,626 m3/d) 

BLUE SKY Energy Engineering & Consulting Inc. www.bskyeng.com 

www.bskyeng.com


 

 

 
 

        

        

         

  

 

      

      

      

      

      

 

 

   

  

 

 

 

      

      

      

 

 

 

 

 

      

       

 

  

  

 

      

           

            

            

           

      

           

           

 

 

 

   

  

  

 

 

  

 

  

        

       

        

       

    

           

        

        

        

    

       

         

           

  

Capacity Assessment – Lucan WWTP Page 4 

Table 2.1 – Unit Process Summary – Lucan WWTP 

Unit Process Design Values 

Tertiary Filters 

Type and Number 2 rotating disk filters 

Surface Area (each) 25.8 m

Surface Area (total) 211.6 m

Design Hydraulic Loading Rate 3.0 L/m2/s (average), 10 L/m2/s (peak) 

Peak Design Flow 5,000 m3/d 

Post-aeration Tank 

Number 1 

Dimensions 3.0 m x 3.0 m x 3 m SWD 

Volume (total) 27 m3 

Disinfection 

Type and Number 

Peak Capacity (per bank) 

2-bank open channel UV systems (1 duty, 1 standby) 

5,000 m3/d 

Sludge Handling 

Aerobic Digesters 

Number 2 tanks (1 primary stage, 1 secondary stage) 

Dimensions (each) 3.5 m x 7.5 m x 4.4 m SWD 

Volume (each) 3123 m

Volume (total) 

Sludge Holding Tanks 

3246 m

Number 3 

Volume (total) 3744 m

Notes: 

Information taken from ECA No. 7008-B7CJWY, dated February 11, 2019. 

Tertiary effluent is then directed to a post-aeration tank to increase the dissolved oxygen (DO) 

concentration in the effluent. Disinfection is provided by an ultra-violet (UV) disinfection system. 

The final effluent is then directed to a gravity outfall discharging to Heenan Drain. A Parshall flume 

on the outfall records effluent flows from the WWTP. 

Waste activated sludge (WAS) from the secondary treatment process is discharged to a two-stage 

aerobic digestion process. Digested biosolids can be stored on-site in three digested sludge 

storage tanks. Supernatant can be withdrawn from all sludge digestion / storage tanks, and the 

supernatant is discharged to the onsite SPS. The contents of the digested sludge storage tanks are 

periodically pumped to haulage trucks and disposed of offsite. When sludge disposal via land 

application is not feasible, sludge is periodically hauled to the lagoon for storage. 

Finally, the emergency storage lagoon located at 6207 Fallon Drive can provide emergency storage 

of raw wastewater during peak flow events. The lagoon has a total storage volume of 37,000 m3, 

and the lagoon contents can be returned to the head of the WWTP via Chestnut Street SPS. 

BLUE SKY Energy Engineering & Consulting Inc. www.bskyeng.com 

www.bskyeng.com


 

 

 
 

        

        

   

      

           

    

            

              

            

     

       

           

    

   

     

      

      

 
    
    

 

  
  

 

  

  

 

 

 

      

      

 

           

           

          

           

     
   

   
  

  

 

Capacity Assessment – Lucan WWTP Page 5 

2.2 Existing Treatment Requirements 

The Lucan WWTP operates under Environmental Compliance Approval (ECA) No. 7008-B7CJWY 

dated February 11, 2019, and has a rated ADF capacity of 1,700 m3/d. Table 2.2 presents the ECA 

effluent requirements for the Lucan WWTP. 

The objectives and concentration limits for all parameters, with the exception of E. coli and pH, 

are based on monthly averages. Compliance with E. coli is based on monthly geometric mean, 

while pH is based on any single sample. The ECA specifies that monthly average daily effluent 

loading “means the value obtained by multiplying the monthly average effluent concentration of 

a contaminant by the monthly daily effluent flow over the same calendar month.” 

Table 2.2 – Current Eff luent Objectives and Limits (ECA No. 7008-B7CJWY) 

Parameter Objective (1) Limit 

Concentration (2) Loading (3) 

cBOD5 5 mg/L 10 mg/L 17 kg/d 

TSS 5 mg/L 10 mg/L 17 kg/d 

TP 0.2 mg/L 0.32 mg/L 0.55 kg/d 

TAN 

May 1 to Oct 31 

Nov 1 to Apr 30 

1.0 mg/L 

2.0 mg/L 

1.3 mg/L 

2.6 mg/L 

2.3 kg/d 

4.4 kg/d 

E. Coli 80 CFU/100 mL 100 CFU/100 mL n/a 

pH 6.5 – 8.0 6.0 – 8.5 n/a 

Notes: 

cBOD5 – 5-day carbonaceous biochemical oxygen demand 

TSS – total suspended solids 

TP – total phosphors 

TAN – total ammonia nitrogen 

1. Objectives based on monthly average effluent concentration with the exception of E. coli (monthly 
geometric mean density) and pH (single sample results). 

2. Objectives based on monthly average effluent concentration with the exception of E. coli (monthly 
geometric mean density) and pH (single sample results). 

3. Monthly average daily effluent loadings. 

BLUE SKY Energy Engineering & Consulting Inc. www.bskyeng.com 

www.bskyeng.com


 

 

 
 

        

        

   

 

 

          

            

         

       

  

 
           

      

 

           

      

          

      

Capacity Assessment – Lucan WWTP Page 6 

3. Historical WWTP Performance 

3.1 Historical Wastewater Flows 

3.1.1 Assessment of Flowmeter Data 

A continuity analysis was conducted to compare the recorded influent and effluent flows from 

the WWTP over the period January 2017 to December 2020. The monthly average flows recorded 

by the WWTP influent and WWTP effluent flow meters were compared visually, as presented in 

Figure 3.1. Flows to the lagoon were excluded from this analysis, since they do not impact WWTP 

effluent flows. 

Figure 3.1 – Comparison of Recorded Monthly Average WWTP Inf luent and 
Effluent Flows (Jan 2017 – Dec 2020) 

In general, the two flow meters showed good agreement, with the WWP effluent meter reading 

approximately 5% less than the WWTP influent flow. For the purposes of evaluating historical 

average raw wastewater flows, the WWTP influent flow data were used since this provides a more 

conservative value than the WRRF effluent flow meter. 
[...]
review period ultimately resulting in monthly average concentrations exceeding the objective 

in 6 months of 2020. 

Table 6.1 presents the projected flows and loadings to the Lucan WWTP when it is operating at 

its rated ADF capacity of 1,700 m3/d. Projections were developed on both raw wastewater and 

liquid treatment train bases, the latter including projected contributions from internal recycle 

streams. 

BLUE SKY Energy Engineering & Consulting Inc. www.bskyeng.com 

www.bskyeng.com


 

 

 
 

        

        

              
      

   

 

 

   

     

   

     

   

 

     

     

     

     

 

  

         

      

     

           

        

            

         

           

      

        

        

           

  

            

        

  

Capacity Assessment – Lucan WWTP Page 31 

Table 6.1 – Projected Flows and Loadings to the Lucan WWTP Operating at the 
Rated ADF Capacity of 1,700 m 3/d  

Parameter Raw Wastewater Liquid Treatment Train 

Influent 

Flows 

ADF 1,700 m3/d 1,887 m3/d 

MDF 8,197 m3/d 8,384 m3/d 

MDF Factor (normalized to raw wastewater ADF) 4.82 4.93 

PIF 9,624 m3/d 9,811 m3/d 

PIF Factor (normalized to raw wastewater ADF) 5.66 5.77 

Concentrations 

BOD5 159 mg/L 146 mg/L 

TSS 68 mg/L 80 mg/L 

TKN 30.7 mg/L 27.8 mg/L 

TP 3.0 mg/L 4.1 mg/L 

6.2 Capacity Assessment 

A detailed unit process-by-unit process capacity assessment was conducted based on desk-top 

analytical methods. Key conclusions of the overall capacity assessment are presented below. 

Details can be found in Section 5. 

The overall capacity assessment of the Lucan WWTP was developed in terms of equivalent raw 

wastewater ADF and average organic loadings for two operating scenarios as follows: 

• Scenario 1 – Without Equalization: All influent flows to the Chestnut St SPS are directed to the 

Lucan WWTP, and no flows are diverted to the existing, on-site diversion lagoon; and 

• Scenario 2 – With Equalization: Peak influent flows in excess of 5,000 m3/d (the design peak 

flow capacity of the Lucan WWTP) are diverted to the existing, off-site storage lagoon. 

Bioreactor capacities were developed based on three future design options, namely: status quo 

(not designed for denitrification, average effluent NO3-N of 20 to 25 mg/L), providing a pre-anoxic 

zone in each bioreactor (limited denitrification, average effluent NO3-N of 10 to 15 mg/L), and 

converting the bioreactors to the Modified-Ludzack-Ettinger (MLE) process (enhanced 

denitrification, average effluent NO3-N of <5 to 10 mg/L).The results of this assessment are 

presented in tabular form in Table 6.2 and graphically in Figure 6.1. 

BLUE SKY Energy Engineering & Consulting Inc. www.bskyeng.com 

www.bskyeng.com


 

 

 
 

        

        

         

  

   

 

 

  

  

   

      

 

   

 

         

         

          

       

       

         

         

       

       

        

        

 

           

 
   

  

  
 

 

  
      

 

 

– –

Capacity Assessment – Lucan WWTP Page 32 

Table 6.2 – Lucan WWTP Unit Process Capacity Summary 

Unit Process Estimated Unit Process 

Capacity (m3/d) (1) 

Estimated 

Avg Organic 

Loading 

Capacity 

(kg BOD5/d) 

Equivalent Raw Wastewater 

ADF Capacity (m3/d) (2) 

ADF MDF PIF Scenario 1 

Without 

Equalization 

Scenario 2 

With 

Equalization (3) 

Bioreactors – Status Quo 1,829 n/a n/a 267 1,648 1,648 

Bioreactors – Pre-Anoxic 1,644 n/a n/a 240 1,481 1,481 

Bioreactors – MLE 1,640 n/a n/a 235 1,477 1,477 

Oxygenation 5,569 n/a n/a 830 5,017 5,017 

RAS 1,751 n/a n/a n/a 1,577 1,577 

Secondary Clarifiers – SOR n/a n/a 6,880 n/a 1,192 2,256 

Secondary Clarifiers – SLR n/a 5,209 n/a n/a 1,057 1,708 

Tertiary Filters n/a n/a 5,000 n/a 867 1,639 

Disinfection n/a n/a 5,000 n/a 883 1,700 

Sludge Digestion 541 n/a n/a 79 487 487 

Sludge Storage 685 n/a n/a 100 617 617 

Notes: 

n/a – Not applicable. Unit process design is not based on that flow basis. 

Equivalent raw wastewater ADF capacities in bold italics are those which are less than the current ECA rated 
ADF capacity of 1,700 m3/d. 

4. Details for all unit process capacity estimates can be found in Section 5.2. 

5. Equivalent Raw Wastewater ADF Capacity values can be directly compared to the existing ECA rated 
ADF capacity. These values were calculated by dividing the estimated unit process capacity (from 
columns 2 to 4) by the appropriate peaking factors, based on the ratio of liquid treatment train influent 
to raw wastewater flow. 

6. Peaking factors used for Scenario 2 were based on diverting all influent flows to the Chestnut St SPS in 
excess of 5,000 m3/d to the off-site storage lagoon. 

BLUE SKY Energy Engineering & Consulting Inc. www.bskyeng.com 

www.bskyeng.com


 

 

 
 

        

        

 
        

 

 

Capacity Assessment – Lucan WWTP Page 33 

Figure 6.1 – Lucan WWTP Capacity Assessment Summary 

BLUE SKY Energy Engineering & Consulting Inc. www.bskyeng.com 

www.bskyeng.com


 

 

 
 

        

        

  

      

   

    

        

 

 

Capacity Assessment – Lucan WWTP Page 34 

7. References 

Metcalf & Eddy (2003). Wastewater Engineering: Treatment and Reuse, 4th Ed. 

MOE (2008). Design Guidelines for Sewage Works. 

WEAO, MOE, EC (2010). Optimization Guidance Manual for Sewage Works. 

WEF (2005). Manual of Practice 11 – Operation of Municipal Wastewater Treatment Plants, 6th 

Ed. 

BLUE SKY Energy Engineering & Consulting Inc. www.bskyeng.com 

www.bskyeng.com


 

 

        

     

 

 

 

 

 

 

 

 

 
 

  
  

Capacity Assessment – Lucan WWTP Appendices 

Appendix A 

ECA No. 7008-B7CJWY 

BLUE SKY Energy Engineering & Consulting Inc. www.bskyeng.com 

http://www.bskyeng.com/


  

 
 

 

 

 

 
 

 
 

 
 

 

Content Copy Of Original 
Ministry of the Environment, Conservation and Parks 

Ministère de l’Environnement, de la Protection de la nature et des Parcs 

AMENDED ENVIRONMENTAL COMPLIANCE APPROVAL 
NUMBER 7008-B7CJWY 

Issue Date: February 11, 2019 

The Corporation of the Township of Lucan Biddulph 
270 Main Street, Lucan Biddulph, 
Ontario, N0M 2J0 

Site Location:Lucan WPCP 
6242 Fallon Drive, Lot 25, Concession 4 
Township of Lucan Biddulph, County of Middlesex. 

You have applied under section 20.2 of Part II.1 of the Environmental Protection Act , 
R.S.O. 1990, c. E. 19 (Environmental Protection Act) for approval of: 

alteration to the Chestnut Street Sewage Pumping Station, usage and operation of 
existing municipal sewage works, for the treatment of sanitary sewage and disposal of 
effluent to Little Ausable River via Lucan Sewage Treatment Plant, and Final Effluent 
disposal facilities as follows: 

Classification of Collection System: Nominally Separate Sewer System 

Classification of Sewage Treatment Plant: Tertiary 

Classification of Sewage Treatment Plant (Prior to Completion of Construction of 
All Proposed Works): Tertiary 

Classification of Sewage Treatment Plant (Upon Completion of Construction of 
All Proposed Works): Tertiary 

Design Capacity of Sewage Treatment Plant: 

Design Capacity with All 
Treatment Trains in 

Operation 

Prior to Completion of 
Construction of All 
Proposed Works 

Upon Completion of 
Construction of All 
Proposed Works 

Rated Capacity 1,700 m3/d 1,700 m3/d 
Proposed Works: 

Sanitary Sewage Pumping Stations: 

Chestnut Street Pumping Station and Valve Chamber: 

• replacement of two (2) existing 20 hp pumps in wet well #1 with two (2) new 



 
 

 

 
 

 

 
 

 

 
 

 
 

 

submersible sewage pumps, capable of passing through 75 mm diameter solids, 
self cleaning, semi-open channel impeller, together rated at 41 L/sec at 23 m TDH, 
complete with 15 hp motors and variable frequency drives (VFDs); 

• addition of one (1) 200 mm diameter motorized plug valve for forcemain drainage; 

• addition of one (1) 200 mm diameter knife gate valve on the forcemain drain line to 
allow for maintenance of the plug valve; 

Existing Works: 

Sanitary Sewage Pumping Station: 

Chestnut Street Sewage Pumping Station: 

a 7.6 m X 3.0 m X 8.3 m high, rectangular wet well, reinforced concrete, two 
chamber sewage pumping station, with a minimum volume 40 cu.m., 
equipped with five (5) submersible pumps, rated as follows: 

- One (I) submersible pump rated at 15 L/s (Jockey Pump); 

- Two (2) submersible pumps, one (I) as stand-by, each rated at 168 L/s; 

- Two (2) submersible pumps, one (I) as stand-by, each rated at 41.7 L/s, to be 
removed and taken out of service and replaced with new pumps as proposed; 

one (1) 300 mm diameter by-pass forcemain, approximately 900 m long, 
within an easements from Chestnut Street Sewage Pumping Station to the 
Sewage Lagoon, as described below; 

one (1) 500 mm diameter, 10 m long emergency overflow gravity sewer at 
the sewage pump station, that discharges to the Benn Drain; 

one (1) 200 mm diameter forcemain, approximately 1600 m long, located
 within an easement, from Chestnut Street Sewage Pumping Station to the 
Lucan WWTP (extended aeration plant); 

Sewage Lagoon: 

Located at 6207 Fallon Drive, a two (2) cells facultative sewage lagoon, each 
on separate areas of two (2) ha., with an approximate total storage volume of 
37,000 cu.m. for storage of raw sewage at the high emergency overflow 
events in the pump station. 

Lucan WWTP: 



 

 
 

 

 
 

 

 
 

 
 

 
 

 
 

Influent Sewer 

• one (1) 200 mm diameter forcemain inlet to the Preliminary Treatment System; 

Preliminary Treatment System 

• Screening 
• One (1) mechanically raked bar screen, 20 mm clear opening between bars, 

sized for the peak design flow of 3,600 cu.m. per day; 

• Grit Removal 
• A vortex type grit chamber sized for the peak flow of 3,600 cubic metres per 

day and designed for 95 per cent capture of 150 micron or larger grit 
particles. 

• A grit classifier to separate and dewater concentrated grit slurry (under-flow) 
for vortex grit chamber for a maximum flow rate of 1.5 L/sec. 

Influent Flow Measurement and Sampling Point 

• Two (2) flow measurement devices in a chamber near Chestnut Street Pump 
Station: one (1) measuring sewage flow into the treatment plant and one (1) 
measuring sewage flow into the Lagoon. 

• One (1) automatic composite sampler at the treatment plant Headworks Building; 

Primary Treatment System:  None 

Secondary Treatment System: 

• Biological Treatment 
• Two (2) 16 m x 8 m x 5 m SWD completely mixed aeration tanks with, each 

having a volume of 550 cubic meters to provide a hydraulic retention time of 
24 hours at the average design flow, complete with fine bubble diffused 
aeration system with a minimum oxygen transfer capacity of 530 kg/d and a 
minimum firm capacity of 472 L/sec (standard conditions). 

• Three (3) air blowers, 75hp each, rated at 2,844 cu.m./h; equipped with 
Variable Frequency Drives (VFDs) and also designed to provide air flow to 
the digesters under normal conditions. 

• Secondary Sedimentation 
• Two (2) secondary clarifiers rectangular type each 4 m X 21.5 m X 4.3m 

SWD; each having an approximate surface area of 80 square metres and a 



 

 
 

 

 
 

 
 

 
 

 
 

 

 
 

 
 

 
 

 
 

volume of 315 cubic metres, equipped with sludge and scum removing 
mechanism and outlet weir with an overflow rate of 2.2 L/m.sec; 

• a complete effluent spraying system, including an effluent pump, piping with 
spray nozzles to spray the effluent from the Rotating Disc Filters in the 
aeration tank and clarifier as when required; 

• Three (3) centrifugal RAS/WAS pumps, one (1) as stand-by, each with VFDs, 
rated at 15.2 L/sec; 

• 100 mm diameter, branch-off line with automated valve from the return 
activated sludge line for waste activated sludge, discharging to the primary 
clarifier distribution chamber for co-thickening in the primary clarifiers; 

Post-Secondary Treatment System: 

•  Filtration System / Rotating Disc Filter: 
• Two (2) rotating disk filters with a total area per filter of 5.8 square metres, 

pore size of 5-25 micron, average loading rate of 3.0 L/m2/s and peak 
loading rate of 10 L/m2/s, supplied in stand-alone stainless steel tanks and 
capable of handling a flow rate up to 5,000 cubic metres per day; 

Supplementary Treatment System: 

• Phosphorus Removal: one (1) 27,000 L capacity phosphorus removal chemical 
storage tank and three (3) positive displacement metering pumps (one stand-by) 
each rated at 0 - 8.3 L/h; 

• Alkalinity Addition: one (1) 27,000 L capacity alkalinity addition chemical storage 
tank and two (2) metering pumps (one stand-by) each rated at 0 - 8.3 L/h; 

• Dissolved Oxygen Adjustment: one (1) post aeration basin 3.0 m X 3.0m wide X 3 
m SWD, having a storage volume of 27.0 cu.m. to check and adjust the dissolved 
oxygen level (DO) in the final effluent; 

Disinfection System: 

• One (1) UV treatment channel 10.19 m long by 3.81 m wide by 1.73 m deep, 
covered with a prefabricated building structure, consisting of a weir to maintain 
water level in the channel and complete with two (2) UV lamp banks operating in 
series, on duty/stand-by mode. Each UV bank is equipped with a total of 40 lamps 
(8 lamps per modules and 5 modules per bank); the UV disinfection system 
(Trojan model UV3000B) is capable of handling a peak flow rate of up to 5,000 
cubic metres per day by each bank. 

Final Effluent Flow Measurement and Sampling Point: 



 
 

 

 
 

 

 
 

 

 

 
 

 

 
 

 
 
 

 

 

• One (1) effluent Autosampler (automatic composite sampler), and Parshall Flume 
flow measurement device, located downstream and at outlet of the UV 
disinfection channel; 

Sludge Management System , complete with a two stage aerobic digester as follows: 

• Primary (Stage 1) Digesters: one (1) holding tank with one (1) compartment, 
measuring 3.5 m X 7.5 m X 4.4 m SWD, providing a total effective holding 
capacity of approximately 123 cu.m. and equipped with Coarse bubble aeration 
system, having a sludge retention capacity of 123 cubic metres in Stage I; 

• Secondary (Stage 2) Digester: one (1) holding tank with one (1) compartment, 
measuring 3.5 m X 7.5 m X 4.4 m SWD, providing a total effective holding 
capacity of approximately 123 cu.m. and equipped with Coarse Bubble Aeration 
system; 

• Two (2) 5 hp capacity centrifugal non-clog activated sludge pumps; 

• One (1) rotary positive displacement blower capable of supplying 790 L/s air at 56 
kPa, as stand-by; and 

• one (1) common chamber (1 m x 1 m x 3.6 m D) for collection of all supernatant 
from the sludge management system and to discharge by gravity into the plant 
drain line for treatment; 

• Biosolids Storage and Disposal: a digested sludge storage tank having a storage 
capacity of approximately 744 cubic metres; 

Final Effluent Disposal Facilities: 

effluent sewer from the UV/filter building to the outfall chamber: an outlet 
sewer 300 mm diameter, 118 m long to Heenan Drain, ultimately discharging 
into Little Ausable River; 

including all other mechanical system, electrical system, instrumentation and control 
system, stand-by power system, piping, pumps, valves and appurtenances essential for 
the proper, safe and reliable operation of the Works in accordance with this Approval, in 
the context of process performance and general principles of wastewater engineering 
only; 

all in accordance with the submitted supporting documents listed in Schedule A. 

For the purpose of this environmental compliance approval, the following definitions 
apply: 



 
 

 

 
 

 
 

 
 

 

 

 

 

 
 

 
 

 

 

1. "Annual Average Daily Influent Flow" means the cumulative total sewage flow of 
Influent to the Sewage Treatment Plant during a calendar year divided by the number 
of days during which sewage was flowing to the Sewage Treatment Plant that year; 

2. "Approval" means this environmental compliance approval and any schedules 
attached to it, and the application; 

3. "BOD5" (also known as TBOD5) means five day biochemical oxygen demand 